LT8. 7-15A — PUMP

15008 .45 4545 14

ey ISk R EOBHRL GEAGEM., FRA R



LT8. 7-15A

- PUMP

Name&Size Named& Size Name&Size No | Name&Size Name&Size qty

Screw Plunger O ring® 6*2 34 | Self priming valve Steel ball 1
2 Spring washer Crankcase Checling valve 35 | Onng3*15 Pressure adjusting spring seat down | 1

part
3 Flange Ornng 12.5*%18 Valve cage 36 | Suction connector Preszure adjusting spring (inside) 1
4 01l seal Plunger plug Cylinder block 37 | Inlet connector seal Pressure adjusting spring Coutside) | 1
5 O ring 30*1 8 Oil seal O ring4*2 4 38 | Inlet connector Pressure adjusting spring seat up 1
(i Bearing Ornng 14*1.8 Spindle 39 | Screw O ringl6*2 1
7 Axle sleeve Backup ring Outlet sping 40 | Backup ring WValve body 1
2 Swash plate O nng20*1.8 Suction adaptor 41 | O nng4 5*2 Bolt 1
a Bearing Water seal O ringl3 2*2 42 | Pressure adjusting Pressure adjusting cap 1
washer spindle
Spring cover Water seal Outlet adaptor 43 | Seat Screw 1
Plunger sping Pressure cap Suction spring 44 | Ornngd 4*1 0




LT8. 7/15B




WHOLD EXPLODED VIEW PARTS LIST

No. Name Quantity No. Name Quantity
1 Frame 1 16 handle 1
2 wheel axle 2 17 gun hook 1
3 wheel 2 18 hook protector 2
4 gasket 12 2 19 cheese head boltM5X45 4
5 hexagon nuts M12 2 20 gasket 5 4
6 rubber foot 2 21 hexagon nuts M5 4
7 hexagon screw M8x45 2 22 nozzle gasket 4
8 gasket D8 10 23 0°nozzle 1
9 hexagon locknut M8 8 24 25°nozzle 1
10 engine 1 25 45°nozzle 1
11 hexagon screw M8x50 4 26 85°nozzle 1
12 foot 4 27 16M hook 1
13 casing cap 2 28 cheese head boltM8X40 2
14 key 4.7x4.7x40 1 29 hexagon screw M8x25 4
15 high pressure pump 1




S35 Cylinder Head

ge | =pmme 1L Ile=| =sum= E
— #orr —— : oty
Ho. Fart Ho. Englizh - ] Ho. Fart Ho. English
1 11221-KBO10100 COVER COME. HEAD 1 12 91 133-KB03—0000 STUD. G334 ?
2z G0229-KEO1-0000 ASEET, HEAD COVER 1 13 51300-KBO1-0000 FLIz» SPARE 1
3 EORTE200030055F0E BOLT» FLAWGE, §+EE 2 14 13007-EBO1-0000 GASEET » MUFFLER 1
4 BO5STE00080055370N  [BOLT. FLANGE, §ES Z2 1R Q0z2BE-KRO1—-0000 GASKEET » CYLINDEE HEAD 1
] 1122B-KBO1-0000 CYLINDEE HEAD COMP 1 16 S1RZ1-10001800000 FIN. DOWEL. 10* 16 b
G BOMOO30006000000B  |CLIF: VALVE GUIDE 1
7 1124 v-KRO1-0000 GUIDEs EX. WALVE 1
o] 11246-KBO1-0000 GUIDE. IN. WALVE 1
o 11245-KBO1-0000 CYLINDEE HEAT 1
10 BOSTE200050014 YOR BOLT» FLANWGE. 6+ 14 4
11 9112 v-KBO1-0000 STUD. 113 2




EEE Y Crankcaze Comp.

Part No. Eng’l’:i.Eh -l - PEFt No.

Engliszh

1 24820-EB01-0000 COVERNOR GEAR EIT 1000 PIN. LOCE 1
2 12007-EB01-0000 CRANECASE COMP. 1 13 G0101-100520001%0 |o-RINg i
3 g7400-EBQ1-0000 OIL 3ENSD 1 14 24805-KB01-0000 GOVERNOR ARM 1
4 87420-EB01-0000 ANPLIFIER 1 ih G2102-00000006205 |RADIAL BALL BEARING(E205) 1
g 246822-EB01-0000 SLIDER. GOVERNOR 1 16 G0101-10050000180 |o-RINe, S 1

KUT, FLANGE. 180

EB
246828-KB01-0000 WASHER i 17 BOE1 7701100000608
KB

7 2482 3-KB01-0000 CLIF, ¢OVERNOR HOLDER i iR BOSTRGO006001LE70E |BOLT. FLANGE. 6X 18 2
B 24624-¥B01-0000 VEICHT. COVERNCR 2 19 T1105025004125600 (0OIL SEAL. 26X 41 25X8 1
8 24626-KB 010000 SLAVE GEAR GOVERNOR 1 20 1 103-EB01-0000 BOLT. DRAIN PLUE 2
10 |[24625-KB01-0000 PIN. GOVERNOR WEIGHT 2 21 91302-91001516000 |WASHER. 10x16x1.5 2

24621-EB01-0000

(]
ra
(]

24628-EE01-0000 WASHER

SHAFT




E#= Crankcase Cover

TEASES

g!ur:

No. Part No. Engl%sh - x,--:'lﬂﬁ English
1 12301-5B01-0000 OOVER COMF. LEFT CRANKECASE . '!
2 |T1105025004125600 (0IL SEAL. 25x41.25XE 1
3 1431 2-ERO1- 000 DIPSTICE i
= 14303-EB01- 0000 O-RING 1
5 |82102-00000006205 |BEARING. €208 1
€ |5§i1521-08001400000 (FIN, DOWEL. X 14 2
7 |BOBTEB0008003270B (BOLT. FLANGE. 832 i
B 14311-ER01-0000 OILFILLER PLUG COMP 1

w0

anan e T
G0208-EB01- 000

EABEKET. CAEE COVER




HE

Bnglish

(=]

H#E Crankshaft piston

STON

FI

& 8EI.

IK

SECOND R

ET. PISTON

J

L RINE

PIN

N

-
A i

IPs P

CL

TEHET

Part No.

L]
]

- _n
u

13105-EB0

oy

No.

(=]

(2r]

OOVER

ROD
PISTON

o

N
. COMFE

ROT

R

"
T
"

o

INNECTIN
Ne SET COMF.

BOLT, CONNECTING

CONNECTIN
CONNECTING R

i3

R T T
(LR S AR

13102-KB

i}




B¥ 2 HK Crankshaft Assy.

—_—
| e
W o,
P [}
-
K 115
3
=g o —
—_

L]
#
*
1
o0
R
1 «n
I
i
o0

in QTy|

Part Nao. Eng lish Bnglish

g
5

13230-EB01-0200 CRANESHAFT COMF. . il AP uef]

01=0000 TIME DRIVE GEAR 1

KB
13223-EB01-0000 SPEED-RECULATING DRIVE GEAR i

il

SN e
(RS R EEY

i

HEXI

(S]]

n

13230-EB01-0200 CRANESHAFT COMF 1

(1-EBO1- 0000 SPFECIAL WOODRUFF EEY 1

on

91




O%E ( ESHA) Camchaft

=3 | s=Eass . xs | mEnss L
= = QI F— Eory

No. Part No. Englishg - :" L hpﬁ il Fapt No. Englich

1 151 00-EBO1-0000 CAMSHAFT ASSY. § . S .'.1'. U] j’.j ;Eﬁm:—ﬁﬂﬂﬂ PLATE: FUSH ROD GUIDE 1
2 |i5321-kB01-0000  |ROD. PUSH - 14 |15728-KB03-0000  |VALVE SEAL 1
3 |15415-km01-0000  |BoLT. PIveT 2 15 |15002-EBO1-0000  |LIFTER. VALVE 2
2 15401-EBO1-0000 ARM, VALVE ROCEER 2

5 |15403-¥B0:1-0000  |ADJUSTING NUT, VALVE 2

g 15414-gB01-0000 NUT: PIVOT ADJUSTING 2

I 15701-EB01-0000 VALVE: IMLET 1

] 15702-EBO1-0000 VALVE. EXHAUST 1

5 |15703-KB0O1-0000  |SPRINE, VALVE 2

10 15711-EB01-0000 INTAKE VALVE 3PRING 3EAT 1

11 15712-EB01-0000 EXHAUST VALVE SPRING SEAT 1

12 15713-EBO1-0000 ALTUSTER. EX. VALVE 1




EFEZSHE Hecoll Starter

TEEES

'-i"art No. Bnglish

21510-EB01-0600 STARTER CONF. » RECOI 1 pe 72380-EB01-0000 SWITCH 455Y, ENGINE STOP

21515-EB01-0000 STARIER COVER CUMF . RECOIL i 14 1 |21531-EBO1-0000 GROMMET, DRAIN HOLE

21514~-EB01-0000 SFRINE. 3TARTER RETURN 1 15 21500-EB01-5100 RECOIL STARTER AS3Y
4 21517-KEBO1-00{0 ROFE. RECOIL 3TARTER 1 16 BOSTETOOOG00107 BOLT. FLANGE. 6X10

(S]]

2151 6-EB01-0000 HAMOLE. STARTER 1

[=})

511-ER)1-0000 REEL. RECGIL STAR

-l
n
=i
¥

15-EBO1-0000 SPRING. RETURM 2
21512-KB01-00{0 RATCHET: 3TARTER 2
21518-EB01-0000 SFRING 1

513-ER01-0000 RATCHET. EUIDE 1

21521-KEBO1-0000 SCREW. SETTING 1

BOaVBG00060014708 |BOLT. FLANGE. §X14

(53]

21530-EB01-0400 FAN COVER COMF. 1




SFH ¥ Side Plate

THE4RT

BEHAS

peer]

Part No.

Engli&h _

“Part No.

English

15112-ER01-0:000

SHROUD COMP.

1 2 4 ;
2 | 10061-KBO1-0000 CLIF. WIRE >
3 |BOSTESO00E002070E |BOLT. FLAMEE. B 2D 1
4 |B0S7E00006001070E (BOLT, FLAMGE, 6X10 2




FHESE Carburettor

FTEMAET

Part No.

P;..‘E‘t No. Enzlish

17189-KB01-0000 17154-ERO1-0000 CHOEE 3ET

17158-KB01-0000  |3CREW 1 18 |17100-EB01-0000  |CAREURETOR Aszy.
17188-KB01-0000 EASEET 1 i7 17113-EB01-0000 PACEING, AIR CLEANER
17157-KB01-0000 CASKET 1 18 |17170-KBO1-0000 VALVE SET. FLOAT
17153-EB01-0000 CIAMEPR SBT. FLOAT 1 19 17161-EBO1-0000 JET SET. PILOT
17152-¥B01-0000 FLOAT SET 1 20 |17104-KBO1-0000 CAREURETOR PACKING

L]

LEVER COMP. . CHCEE

17T M7 N
17163-EBG1-0HH

[
[
[
[
[
L)
(=)
(=]
(=1
il
il
48
m (a1
1
s
e
]
e
1
[
=]
'

17162-rB01-0000 JET. MAIN i 22 171B6-EB01-0000 DRAIN SCREW SET

17168-KBO1-0000 WNOZZILE, MAIN 1

17158-KB01-0000 SCREW. TEROTILE ADJUSTING 1

1711 2-KBOI-00040 INSULATOR. CARBUERETOR 1

17107-EBO1-00) PACEING. INSULATOR 1

17182-EB01-000{ ACKEING. CARBURETOR 1

1 10 “Hn- NN ooANCT O0T DT AT




THE®RE Air Cleaner

R
o

EHES Dl eVYe VatYTe B+ ™

-
3

Part No. English Tl Wl o ‘Part No. English

161 10-EBO1-0000 SILENCER PLATE —

16108-EB01-0:000 PAFER ELEMENT -, ALR CLEANER 1

161 18-EBO1-0000 EROMMET. AIR CLEANER i

16101 -KB01 000k ELEMENT. ATR CLEANER 1

161 53-KEBO1-0000 BUTTERFLY NUT 2

16105-EBO1-0100 COVER , ALIR CLEANER 1
161 00-EB01-0000 AIR CLEANER ASSY 1
16102-KB01-000¢ PACEING., ELBOW 1
BOGVBS0006002070B |BOLT. FLANGE. G20 1
12104-EB01- 0000 BREATHER HOSE 1

161 27-EBO1-0000 ELBOW COMP. . AIR CLEANER 1

=]

BOS1T7OOOG0000TOE NUT. FLANGE. 6MM




English

English

k!un

MUFELER COMP.

2 13040-KB01-0100 SHIELD. MUFFLER 1
3 18013-EBO1-0000 ARRESTER. EPARE 1
4 BOSTES0005 0008708 |BOLT, FLANEE, 5X8 z
5 BOOE4TO00L0006TD SCREW. TAFPING, 4§ 1
i BOG1TOO008000000B |NUT, HEX. BMM 2
hi 18004-EBO1- 0000 MUFFLEE BODY 1




HE Tank

1O

9 o1l
—ﬁﬁﬁ 11
1 &

English

S PEART

No. FPart No.

Englizh

k!nn

[=F]

191N My e
1110-EBG1-0000

TANE COMP. ; FUEL

2 51130-KB02-0000 FILTER. FUEL 1
3 61122-KE801-0000 FACKING: FUEL FILLER CAF L
4 61120-EBO1-0000 CAF COMF.. FUEL FELLEE 1
b 17007-EBO1-0000 PACEING 1
& 17006-KB01-0000 JOINT, FUEL TANK 1
T BO5TRG00060028708 |BOLT, FLANGE, MEXZE 1
8 T2859504000800165 |TUBE: FUEL: ¢4X $¢EX165 i
S 17020-KBG1-0000 CLIF: TUBE 2
10 [61300-EBO1-0000 TANE FUEL 1
11 |BOG17000080000B  |NUT, FLANGE, M3 2




©H Flywheel

FTESERT

Part No.

English

LWQTY

R
o0

TESERT

pacr]

FPart No.

BEnglish

BO61 770004000070
DL U dIUUT

¥UT: SFECIAL. Mi4

(¥}

2 21520-kB01-0000 FULLEY. 3TARTER 1
3 1G102-EB01-0000 FAN, COOLING 1
4 81200-EB01-0000 COIL. ASSY. » IENITICN

(=1}

n4 o i
82150-gB01-0000

FLYWHEEL OOMP.

el A
31 1H-MB I 0—{HHH)

HIGH VOLTARE BOX

BOaTEE00060023 708

BOLT. FLANEE, MEX23

ra

(=]

TRIGEER. IEGNITION




REESER Control

P

Vﬁ"
e

w5 |  =zmass ™3 L
®QTY

No. Part No. English No. Part No. English

1 24607-EB01-0000 AFM, GOVERNOR 1

2 24604-ER01-0000 RODn EOVERNOE 1

3 Z24602-EB01-0000 SFRING. GOVERNDR 1

2 24603-EB01-0000 THROTTLE RETURN SFRINE 1

5 24610-EBJ1-0000 THROTTLE CONTROL ABSY. 1

& |BOGTRO0OOE001270E |BOLT. FLANEE. 6x12 Z

$1121-1060-021208

BOLT. GOVERNOR ARM

BOG1 T 701060000608

INUT, FLANZE. GMM




